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1. GENERAL INFORMATION: 

Product Description: Waterproof Bluetooth speaker 

Brand Name: 

Model Name: 

Applicant: 

Address of Applicant: 

Manufacturer: 

Address of Manufacturer: 

Survey Period: Oct.28,2017 

Test Method(If tested): 

Test Item Test Method Measuring Instrument 

Cadmium (Cd)  IEC 62321-5:2013 Ed 1.0 Section 7 ICP-OES 

Lead (Pb) IEC 62321-5:2013 Ed 1.0 Section 7 ICP-OES 

Mercury (Hg) IEC 62321-4:2013 Ed 1.0 Section 7  ICP-OES 

Non-metal Hexavalent 
Chromium (Cr6+) IEC 62321-7-2:2017 Ed 1.0 UV-Vis 

Metal Hexavalent 
Chromium (Cr6+) IEC 62321-7-1:2015 Ed 1.0 UV-Vis 

PBBs/PBDEs IEC 62321-6:2015 Ed 1.0 GC-MS 

Remark 1: 

The maximum permissible limit is quoted from the document 2005/618/EC 

amending RoHS directive 2011/65/EU.  

Maximum Concentration Value: Cd is 100mg/kg, Pb/Hg/Hexavalent 

Chromium (Cr6+)/ PBBs/PBDEs is 1000mg/kg each. 

Remark 2: 

 All reports as specified by client, determine the Lead, Cadmium,Mercury,  

Hexavalent Chromium and / or PBB & PBDE content in the submitted 

samples which are restricted in Directive 2011/65/EU (RoHS) 

 

 

 
Checked By  

Joky Yang  Oct.28,2017 

Authorized By 

 

 

 Solger Zhang Oct.28,2017 
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2. ASSESSMENT INFORMATION: 

No. Component Description Photograph 

1 Blue Braided Rope 

2 Black Plastic 

3 Blue Plastic   

4 Black Plastic 

5 Black Plastic  

6 Rubber 

7 Silver Metal 

8 Flat Line 
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No. Component Description Photograph 

9 Rubber 

10 Vibrating Diaphragm 

11 Silica Gel 

12 Silver Metal 

13 Nylon Cloth 

14 Copper Line 

15 White Plastic Sheet 

16 Silver Metal 

17 Solder 

18 Red Line 

19 Black Line 

20 Amphenol Connector 

21 PCB 

22 FPC Connecter 

23 White Amphenol Connector 

24 Electrolytic Capacitor 

25 Red Amphenol Connector 

26 Black Amphenol Connector 

27 Crystal Oscillator 

28 Solder 

29 Diode 

30 Transistor 

31 IC 

32 IC 

33 IC 

34 Resistor 

35 Capacitor 

36 Capacitor 
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No. Component Description Photograph 

37 PCB 

38 Button 

39 Resistor 

40 LED 

41 FPC Connecter 

42 Battery 

43 Black Line 

44 Red Line 

45 Amphenol Connector 

46 Black Plastic 
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No. Component Description Photograph 

47 Black Plastic 

48 Black Rubber 

49 Black Plastic 

50 SYD-MRYL 

51 PCB 

52 USB Socket 

53 USB Socket 

54 Solder 

55 PCB 

56 Copper Metal  
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No. Component Description Photograph 

57 Black Line 

58 Red Line 
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3. TEST RESULT :                         

No. 
Result 

Pb Cd Hg Cr(VI) PBBs PBDEs 

1 PASS PASS PASS PASS PASS PASS 

2 PASS PASS PASS PASS PASS PASS 

3 PASS PASS PASS PASS PASS PASS 

4 PASS PASS PASS PASS PASS PASS 

5 PASS PASS PASS PASS PASS PASS 

6 PASS PASS PASS PASS PASS PASS 

7 PASS PASS PASS PASS --- --- 

8 PASS PASS PASS PASS PASS PASS 

9 PASS PASS PASS PASS PASS PASS 

10 PASS PASS PASS PASS PASS PASS 

11 PASS PASS PASS PASS PASS PASS 

12 PASS PASS PASS PASS --- --- 

13 PASS PASS PASS PASS PASS PASS 

14 PASS PASS PASS PASS --- --- 

15 PASS PASS PASS PASS PASS PASS 

16 PASS PASS PASS PASS --- --- 

17 PASS PASS PASS PASS --- --- 

18 PASS PASS PASS PASS PASS PASS 

19 PASS PASS PASS PASS PASS PASS 

20 PASS PASS PASS PASS PASS PASS 

21 PASS PASS PASS PASS PASS PASS 

22 PASS PASS PASS PASS PASS PASS 

23 PASS PASS PASS PASS PASS PASS 

24 PASS PASS PASS PASS PASS PASS 

25 PASS PASS PASS PASS PASS PASS 

26 PASS PASS PASS PASS PASS PASS 
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No. 
Result 

Pb Cd Hg Cr(VI) PBBs PBDEs 

27 PASS PASS PASS PASS PASS PASS 

28 PASS PASS PASS PASS --- --- 

29 PASS PASS PASS PASS PASS PASS 

30 PASS PASS PASS PASS PASS PASS 

31 PASS PASS PASS PASS PASS PASS 

32 PASS PASS PASS PASS PASS PASS 

33 PASS PASS PASS PASS PASS PASS 

34 PASS PASS PASS PASS PASS PASS 

35 PASS PASS PASS PASS PASS PASS 

36 PASS PASS PASS PASS PASS PASS 

37 PASS PASS PASS PASS PASS PASS 

38 PASS PASS PASS PASS PASS PASS 

39 PASS PASS PASS PASS PASS PASS 

40 PASS PASS PASS PASS PASS PASS 

41 PASS PASS PASS PASS PASS PASS 

42 PASS PASS PASS PASS PASS PASS 

43 PASS PASS PASS PASS PASS PASS 

44 PASS PASS PASS PASS PASS PASS 

45 PASS PASS PASS PASS PASS PASS 

46 PASS PASS PASS PASS PASS PASS 

47 PASS PASS PASS PASS PASS PASS 

48 PASS PASS PASS PASS PASS PASS 

49 PASS PASS PASS PASS PASS PASS 

50 PASS PASS PASS PASS --- --- 

51 PASS PASS PASS PASS PASS PASS 

52 PASS PASS PASS PASS PASS PASS 

53 PASS PASS PASS PASS PASS PASS 



Report No.: AGC00924170901RC01 
Page 11 of 12 

 

No. 
Result 

Pb Cd Hg Cr(VI) PBBs PBDEs 

54 PASS PASS PASS PASS --- --- 

55 PASS PASS PASS PASS PASS PASS 

56 PASS PASS PASS PASS --- --- 

57 PASS PASS PASS PASS PASS PASS 

58 PASS PASS PASS PASS PASS PASS 

 

Note: 

1. ---=Untested 

2. 0.1%, w/w=1000 mg/kg; 

3. * The samples are tested as a whole (part) which according to the applicant’s request, the result of 

report as an average value because of the whole specimen is regarded as constituting from the 

homogeneous material. If according to the provision of RoHS, the testing of specimen may have the 

obvious difference, and the result may exceed the number in this report. The applicant will undertake all 

differences and risk. 
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APPENDIX  

PHOTO OF SAMPLE 

 
Fig.1 - VIEW OF EUT 

 

 Fig.2 - VIEW OF EUT 

 

----END OF REPORT---- 
 


